[P ——

(RS-

WRC RESEARCH REPORT NO. 83

METROPOLTITAN WATER SUPPLY

ALLOCATION AND OPERATION

by
Donald L. Hey
and

Robert S. Gemmell

Northwestern University

Evanston, Illinois

FINAL REPORT
Project No. B-059-Iil.

March 1974

The work upon which this publication is based was supported by funds
provided by the U.S. Departmant of the Interior as authorized under
the Water Resources Act of 1964, Public Law 88-379.

UNIVERSITY OF ILLINOIS

WATER RESOURCES CENTER
2535 Hydrosystems Laboratory

Urbana, Illinois 61801



ABSTRACT

METROPOLITAN WATER SUPPLY ALLOCATION AND OPERATION

In metropolitan areas, water is supplied to consumers from one or more

sources through separate but adjacent systems of facilities commonly owned
[...]
difficult to esﬁéblish because of the joint relationship between water
supply and public health, sanitation, community growth, and fire protec-
tion. While private industry would require compensation to cover total
production and distribution costs, governmental ownership can insure
production even at a loss, recognize external benefits, and subsidize
the supply system if necessary. However, there are some successful,
privately owned water utilities.,

Governmental ownership usually takes the form of municipal owner-
ship. Troxel (45) notes that a single city is ﬁsually the optimum market
area for a supply system. This market definition probably is not cor-
rect; however, there are few examples uéon whicﬁ to base this opinion.

A community will build a system to serve its own needs. Boundaries are
established and‘changed not from a consideration of optimizing water
supply service but rather from political considerations.

While the Chicago's water supply system serves the city of Chicago




15
and 72 suburbs, it is not really a regional system. Operators of the
Chicago system have no controi over suburban systems which they serve.
For example, storage capacity available in the suburban systems cannot
be used by Chicago, nor are there effective controls placed on the with-
drawals from the Chicago system by the suburban systems. Chicago is a
semi~-regional system: it serves a major portion of the metropolitan
area; it has to deal with major problems of peak demand and fixed costs;
yet, it cannot take advantage of excess capacity available in this com-
plex system. A truly regional water supply system is one that serves a
metropolitan area by employing one or more sources and treatment plants
and has operational control over all production and distribution

facilities.

Example Region and Problem

While the general methodology of regional cost minimization has
universal application, development and testing was conducted using facil-
ities in the Chicago Metropolitan Area (see Figure TI-2). Existing in
this area is a nearly complete set of source types, system configura-
tions, institutional controls, constrainfs, and managerial problems, 1In
fact, the imminent need for solutions to the problems of water management
and allocation in northeastern Illinois was one of the compelling factors
which led to this research effort,

In 1970, water production and distribution amounted to 1,304 MGD (1)
for the metropolitan area. Of this total quaﬁtity, Lake Michigan sup-
plied 1,104 MGD. The remaining 200 MGD were supplied from ground water
sources, Approximately 46 percent of production is used for domestic
purposes. - Twenty-one percent is used by large industrial concerns, ten

percent is used by large commercial interests, three percent is used for



16

McHenry Co.

Lake Co.

lLake Michigan

Kane Co.

Cook Co.

Norfh-

brocn——~
Evonston
Skok:a

Des Plaines

Du Page Co.

Vilia Park
q:tg?hurqf
@Wm

o "1

Luribc«d

NORTHEASTERN ILLINOIS METROPOLITAN AREA

=6\

Chicago

]
2

‘Will Co.

%

rf

FIGURE II-2




17
irrigation (lawn sprinkling), and 20 percent is lost through leakage (37).
At last count, approximately 680 governmental agencies in the six-county
area had authority to make developmental and managerial decisions affect-
ing the water resources of the region (37). In the municipal water sup-
ply sector alone there were 342 administrative and operating agencies.
Approximately 85 of these agencies, including the City of Chicago, ob-
tained their water from Lake Michigan. Of these 85, Chicago supplies it~
self and 72 other municipalities. The remaining 257 municipal systems
obtained their water from ground water sources (37).

With one exception (Northbrook, Illinois), the communities west of
Chicago and the other lake-front cities and towns either purchasze water
from the lake-front municipalities or they are dependent on groundwater.
Groundwater is obtained from shallow wells in gravel or dolomite or from
deeper wells in sandstone. Although the deeper wells are more expensive
to construct, their expected yield, on the average, is much greater than
that for sﬁallow wells. The large suburbs have tended to draw their
water from the sandstone formation; and, as demand has increased, more
deep wells have been constructed and the existing wells have been more
heavily pumped. Consequently, the piezometric level in the sandstone
formation has fallen from well above ground level (artesian) to its pres-
ent level of about two to three hundred feet below ground level. - Lower
water ievels require more energy to deliver the water to the customer;
and, therefore, the cast of producing water is higher. As the suburban
population increases (one estimate is 50 percent (1) in the next three
decades) and water levels decline, demands will become increasingly more
difficult and expensive to meet. Already, the situation is critical for
some suburbs, e.g., Elmhurst, Villapark, énd Lombard, and the public is

quite aware of the problem (10). .



18

Although Lake Michigan represents a vast source of water, there is
a Federal restriction on the withdrawal of water from the Lake by
Illinois (47). The restriction was the result of a very lengthy litiga-
tion involving most of the Great Lake states and Canada. The U.S.
Supreme Court ruled on March 1, 1970, that Illinois could withdraw only
2,080 MGD. Out of this allotment, the ruling set 969 MGD as the average
withdrawal that the Metropolitan Sanitary District of Greater Chicago
(MSDGC) could use for maintaining navigation and sanitary conditions on
the Chicago‘Sanitary and Ship Canal, The difference between the total
diversion and the MSDGC's diversion is available for municipal water
supply. Howevery in the past, the City of Chicagc along with the twelve
other lake-oriented municipal systems consumed the remaining supply,
leaving the western suburbs without access or right to this source.

In recent years, improvements in waéte water treatment have reduced
the quantities of water needed by the Metropolitan Sanitary District to
maintain conditions on the Ship Canal. Reduction in withdrawals by the
Metropolitan Sanitary District releases Lake Michigan water to be used
elsewhere, Since there is an unsatisfied demand for water in the western
suburbs, reallocation of production and transportation will be made to
meet this need. In fact, the legal processes of permitting the western
suburbs access to Lake Michigan have been iﬁitiated. The question under
consideration is how this reallocation can be achieved so as to minimize

total regional costs. -

Example Facilities

Chicago is a city of superlatives, and its water supply system is
no exception. The two filtration plants, providing the City of Chicago

and 72 suburban communities with treated water, are two of the largest




S RE—

Fo—

19

in the world. The Central Water Filtration Plant was built in 1964 and
is located on the shores of Lake Michigan adjacent to the central busi-
ness district. This plant services the central business district, the
central and west central suburbs as well as the entire northern part of
Chicago and the north and northwest suburbs (see Figure II-3). The
South Water Filtration Plant, also located on the shore of Lake Michigan,
was built in 1947 and expanded in 1966, It supplies water to the south
part of Chicago and the south and southwest suburban communities. Dis-
tribution of treated water from these two plants is achieved in two
steps: treated water is supplied to a series of pumping stations, 11 in
all, by means of tumnnels constructed in rock formations some 400 feet
beneath the city. The city and suburbs are divided into three tunnel
zones: north, central, and south, The central filtration plant provides
treated water to the north and central tunnel zones, and the south fil-
tration plant provides water to the south tunnel zone. Treated water is
then pumped from the tunnels and into the distribution network. 1In 1970,
the Chicago water supply system produced 1,035 MGD on the average (7).
Average pumpage to the city alone was 867>MGD, and average pumpage to
the suburban communities was 168 MGD (7). Total population served in
that same year was 4,506,000 people, with 3,367,000 people living in the
City of Chicago and 1,139,000 people in the suburban communities. The
per capita consumption of water in the City of Chicago was 257 gallons
per day. The per capita consumption for residents in the suburban com-
munities was 147 gallons per day.

The Central Water Filtration Plant has a designed capacity of 960
MGD; however, it has operated at well over 1,000 million gallons per day.

Water 1s obtained from Lake Michigan through an intake crib located 2-1/2



x- Evanstan
[:] Des Plames
Y Nori‘h
Eﬁ“ﬂ\;
M‘]

[ Treatment Plant - , '
O Pumping Station ) (o 3

@ Lake View ® Thomas Jefferson® Mayfalr

FIGURE II-3

EXAMPLE TREATMENT AND PUMPING FACILITIES




e

[ [

21

miles offshore or through shore intake gates located on the north side
of the treatmeﬁt plant. The raw water passes through screens which re-
move fldating debris, aquatic weeds and fisﬁ. Eight low lift pumps with
an aggregate capacity of 1,900 MGD. 1ift the water to permit gravity flow
through the plant. WNext, the water flows through chemical application
chambers where chlorine, anhydrous ammonia, aluminum sulfate or oxidized
ferrous sulfate, and activated carbon and fluoride are added. Chlorine
is used to kill bacteria and the anhydrous ammonia to stabilize the
chlo;ine residual, Aluminum sulfate or the oxidized ferrous sulfate is
used as a coagulant to faeilitate removal of suspended material by sedi- -
mentation and filtration. Activated carbon is used to absorb objection-
able taste and odors and fluoride to reduce caries in teeth. The chemi-
cals then are mixed by means of slow moving paddles to promote the growth
of floc particles. Tn the settling basin which follows, the floc, heavy
with adsorbed matefial, settles to the bottom of the chamber. Nearly 85
to 90 percentrof the floc and suspended material is removed at this point
in the treatment process. The-final step is rapid sand filtrétion.
There are 96 filter units in this plant. . The filters ére 48 inches deep
and composed of graded sand and gravel. Water is placed on top of the
filter beds and drained dqwn thréugh the material, removing nearly all
remaining suspended matter. Prior to distribution.of the treated water,
more chlorine and, if used, aﬁmonia aré applied to the'water for further
disinfection. Lime or caustic may be applied for pH control; In 1970,
the Central Water Filtration Plant processed some 246,080 million gallous,
There are three pumping stations in the north tunnel zone: Lake
View, Thomas Jefferson, and Mayfair. Lake View hag a rated capacity of
70 MGD, Thomas Jefferson a capacity of 120 MGD, and Mayfair a capacity

of 320 MGD. Due to large peak demands in the north tunnel zone, the



22
Mayfair pumping station is operated at nearly its maximum hydraulic
capacity. There are four pumping stations in the central tunnel zone—
Chicago Avenue, Cermak, Springfield, and Central FPark. The rated capac-
ity for each is 210 MGD, 250 MGD, 280 MGD, and 280 MGD, respectively.
In the south tunnel zone there are four pumping stations—68th St.,
Western Ave., Roseland, and Séuth West. Their rated capacities are
200 MGD, 235 MGD, 230 MGD, and 125 MGD, respectively. The 11 pumping
stations are operated at a pressure of between 130 ft. and 230 ft. of
water. They maintain pressure and flow in a distribution network which
contains over 4,100 miles of water mains.

Storage in Chicago's water supply system is extremely small. The
central water filtration plant maintains a reservoir of 111 million gal-
lons, the south water filtration plant a reservoir of 47 million gallons,
and there is additional storage in the south tunnel zone of 30 million
gallons. Total storage is approximately 188 million gallons. ‘Due to
the small amount of storage in the system, the treatment plants must re-
spond almost directly to variations in demand.

While the Chicago water system serves itself and 72 suburbs, it is
not really a regional system. The operators of the Chicago system have
no control over the suburban components beyond certain contractual
agreements regulating price and total quantities of water supplied. 1In
the city-suburban system, there is approximately 140,000 MG of storage
which, if properly utilized, could dampen the effects of peak demands
and relieve overextended elements in the system. Yet, Chicago controls
only 0.2 percent of the total storage. Further, there are no controls
over when the suburbs draw water from the system. Consequently, water

- can be taken at peak periods, thereby aggravating a bad situation. If




PR

23

treated water could be stored in the suburbs during off peak periods and
then returned to the city during peak periods, considerable savings
might be achieved.

Like Chicago, Evanston takes its water from Lake Michigan. The
water 1s treated at its lakeside plant and distributed to its customers
through 300 miles of water mains. Water is drawn from Lake Michigan
through three intake pipes. At the end of the intake pipes, activated
carbon is added to the water toc remove objectionable tastes and odors.
The water then passes through coarse screens to remove fish, leaves, and
large floating debris, and is pumped, by low lift pumps, to provide grav-
ity f£low through the rest of the treatment processes. The rate
of the low 1lift pumps is 100 MGD. Liguid aluminum sulfate and chlorine
are now added to the water. Chlorine is used to disinfect the water and
oxidize organic materials, while the aluminum sulfate is added as coagu-
lant té facilitate removal of suspended material in the water.

vAfter applicatioﬁ of the chemicals, the water enters a flash mixer
which facilitates chemical reaction. Leaving the.flash mixer, the water
enters the slow mix basin containing horizontal, slowly moving paddles.
In this basin the floc is increased to sufficient size for settling. In
the settling basin, sufficient time (four to eight hours) is allowed for
a settling of the floc particles. Over 90 percent of the suspended im-
purities are removed at this step in the process. The final treatment
step is sand filtration. The Evanston plant has 24 filters which have
an aggregate capacity of 72 MGD. The filters are constructed as follows:
graded gravel provides the base upon which 28 inches of coarse sand is
placed. One-half of the filters have a five-inch layer of anthracite

coal on top of the sand which tends to lengthen the filter operation.



24

Following filtration and before entering the storage reservoirs, chlor-
ine, ammonia, and fluoride are added.

Approximately 21.9 million gallons of storage exist in the system.
Nine and a half million gallons of storage is in the treatment process
and in the filtered or treated water reservoir at the plant. Twelve and
four tenths MG are available in the distribution system itself. Of that
storage, 7.4 MG is available in elevated tanks or standpipes floating on
the system, and 5 MG of storage is at ground level and can be input into
the system by means of a booster pumping station. This storage is ap-
proximately 30 percent of the rated output for the treatment plant.

4

With the average daily pumpage of 25 MGD for Evanston, the storage capac-

]

ity in the system represents approximately 88 percent of the average
daily total. This is in sharp contrast to storage found in the Chicago
system, and it undoubtedly leads to cost savings for the treatment and
distribution system.

Evanston produces and, in terms of short-run eéonomic analyses,
distributes water not only for its own residents but for those of Skokie
as well. 1In fact, the Village of Skokie purchases over 50 percent of
Evanston's output. A total population of 154,000 people is supplied—
83,000 in Evanston and 71,000 in Skokie. Distribution to meet these de-
mands is accomplished by seven electric pumps and two gasoline electric